
A Publication of the 

Water and Waste Operators Association of 

Maryland, Delaware, and the District of Columbia, and the

Chesapeake Water Environment Association WWOA

CHESAPEAKE

ecoletter
SUMMER 2010 I SSUE

C
ol
la
ge
 c
ou
rt
es
y 
of
 C
yn
th
ia
 L
an
e



Summer  2010 • Ecoletter2



Summer  2010 • Ecoletter 3

CWEA President
—Hiram Tanner

The summer always brings
great promise. Utilities are fast

preparing and/or defending their
budgets, rate increases while
dealing with the impact of new
legislation and the normal

requirements of the NPDES permit. CWEA along with
the Chesapeake Section of the AWWA and our cohorts
at WWOA are busy planning this year’s Tri-Association
Conference. Some committees are evaluating the suc-
[...]
Generally, one thinks that being the General Manager
or Bureau Head of a Water/Wastewater Utility is an

accolade in and of its own; however, CWEA selected this
former Bureau Head, Kishia L. Powell, for this quarter’s
Water Hero. Ms. Powell is shown hard at work after a
visual inspection of the 72" Dundalk water main and
leading emergency command for a major main break
which flooded Downtown Baltimore at Lombard St. She
is a great engineer and was a top utility manager.

She was chosen as CWEA’s Water hero because
she was leading the City of Baltimore through the normal
industry mandates and a $1B consent decree while

rebuilding the Bureau organization. No small task for any
utility manager, but it would seem impossible considering
the Bureau has 5 senior staff vacancies including:

* Chief of Engineering;
* Chief of Construction;
* Chief of Surface Water Management;
* Chief of Utility Maintenance; and
* Chief of Utility Finances.
Ms. Powell juggled her time between her job and

covering these vacancies. She was quick to acknowl-
edge that it would’ve been nearly impossible without
the continued support and willingness to do double
duty from her remaining division chiefs and the rest of
her senior team who had also worked tirelessly to help
maintain day to day operations while trusting her vision
and efforts to reshape the Bureau.

Most impressively, Ms. Powell commanded more
major emergencies in the past year than the Fire Chief,

but still found the time to lead implementation of the first
phase of a Bureau-wide re-organization; development of
an outcome based budget, including a rate increase rec-
ommendation and briefing strategy, while getting an
effective utility management plan underway. Let’s not for-
get preparation for the impact of new State mandates for
stormwater which was also under her charge.

It is fair to state that Kishia Powell is a Water Hero.

Summer  2010 • Ecoletter 15

Dundalk Water Main Restoration—Kishia is on the right in
the foreground

Kishia, former Mayor, Fire Chief on site of Lombard St.
Water Main Break

Water Hero: Kishia L. Powell, P.E.
Former Head, Bureau of Water and Wastewater, 
City of Baltimore, DPW



Summer  2010 • Ecoletter16

—By Mary Vitale and Angela Ballard-Landers

The sixty-first annual Short Course for Water
and Wastewater Operators, jointly spon-

sored by the Chesapeake Section of the Amer-
ican Water Works Association (CSAWWA),
Chesapeake Water Environment Association
(CWEA), and Water and Waste Operators
Association of Maryland, Delaware, and the
District of Columbia (WWOA) was held at the
historic Washington College on Maryland’s
Eastern Shore. Over 170 operators from Mary-
land, Delaware, and Washington, D.C. attended
the short course, which provides training and
insight for water and wastewater facility operators to
assist in the operation, management, and improvement
of their facilities. Participants ranged from new opera-
tors to those with over 35 years of experience in the
water/wastewater industry.

The short course is offered every year in June,
alternating between Mount St. Mary’s College and
Washington College. Participants can choose to com-
mute to the course each day or stay in the on-campus
dormitories. The event kicks off Sunday with Registra-
tion and a Meet and Greet. Classes are offered Mon-
day through Thursday, with organized social events in
the evenings, and the exam is offered on Friday. Schol-
arships to the course are available each year through
the three sponsoring organizations to assist with regis-
tration and housing costs.

Planning for such an event is no small task; the

Short Course Committee consists of 21 dedicated indi-
viduals who work as a team to provide a top notch train-
ing program at an affordable cost. Classes are taught by
experienced water and waste water professionals.
Committee members and instructors are unpaid volun-
teers, with many coming to the course at their own
expense. Leadership for the course is rotated between
the three organizations each year, with this year’s chair-
person being Marshall Phillips from WWOA.

Some participants and committee members have
been attending the short course for over 30 years, and
express strong testament to the significance of the
course. Longtime attendee and committee member,
Conrad Shows, volunteers to “help the operators.”
Eddie Cope and Terry Bradley, employees with Anne
Arundel County Department of Public Works and the
recipients’ of the 2010 Service Award said “dedication
and giving back” are the reasons they continue to par-
ticipate year after year.

Operators who attend the course have a significantly
higher passing rate on the Maryland Board of Water and
Waste Systems Operators Certification Exams, which is
between 32 and 38 percent on average. Traditionally, the
overall passing rate of operators who do not attend the
course is around 28 percent. Many of the instructors are
the same individuals who write the questions for the
exam, and therefore can help operators understand and
focus on the most important aspects of the test.

The short course is broken down into many different
levels and tracks to cater to the wide range of experi-

Sixty-First Annual Short Courses for
Water and Wastewater Operators 

June 6th–11th, 2010 
Washington College, Chestertown, Maryland

2010 Water and Wastewater Operators Short Course Com-
mittee Members.

An Intermediate Water class learns about Chlorine Use and
Safe Handling.



Summer  2010 • Ecoletter 17

ences and fields represented at the course. Operators
can follow tracks in Water (Introductory, Intermediate, or
Advanced), Water Distribution Systems, Introductory/
Intermediate Wastewater, Advanced Wastewater, Waste-
water Collection Systems, Industrial Waste Treatment, or
Treatment Facility Maintenance. In addition, this year the
Maryland Board of Waterworks and Waste Systems
Operators Superintendent Certification Course was also
conducted, which is the first time this has ever been
offered at the short course. Classes ranged from basic
mathematics to classes such as “Preparing for and
responding to a terrorism incident from a Public Works
perspective” and “Optimizing the ENR Process.”

In addition to the course’s significance for educa-
tion, many participants and staff also stress the signifi-
cance of the course for networking and communication.
Operators have the opportunity to associate with those
from other regions and plants,

and often take advantage of this to problem-solve
and learn from the experiences of others. Operators
who are new to the field can make important career
connections at the course’s social events. Many of
experienced professionals, committee members, and
instructors in attendance expressed the value of devel-
oping relationships and mentoring others at the course.

Operators are tasked with a huge responsibility of
one of nature’s most precious resources and they are
entrusted with the health and safety of the public. As
the Baby Boomer Generation continues to retiree in
large numbers, utilities are working vigilantly on ways
to attract new operators. E. Lee Haskin and Lawrence
Robinson with the Maryland Department of the Envi-
ronment (MDE), Board of Waterworks and Waste Sys-
tems Operators, says “school-aged students are the
future of the industry and it’s important to get them
involved at an early age.” Both Lee and Lawrence feel
that touring a plant or developing vocational programs
in high schools geared towards water and waste water
are ways to engage students to the industry.

For more information on the annual CSAWWA /
CWEA / WWOA Short Course, individuals can visit the

course website at http://www.wwoa-cwea.org/short_
course/short_course.html or find more information by
contacting any of the three participating organizations.

Short Course students and instructors.



Summer  2010 • Ecoletter18

Oakcrest School STEM Fair

—By Sharita Lyle, DCWASA

During this year’s Prince Georges County, Maryland
science fair season, four members of WWOA

(Sharita Lyle, Sam El-Amin, Danny Coats and Mike
Emery) accepted the invitation from Oakcrest School
STEM Fair Coordinator Mrs. Shirley Evbuoma to serve
as a Science, Technology, Engineer and Mathematics
Fair Judges at the school’s fair held on February 10.
The volunteer judges had a fun filled day of giving back
to the community by encouraging and motivating young
scientist in the area of science and engineering.

The top three winners from Oakcrest science fair
advanced to participate in the Prince Georges County,
Maryland “Kids for Science Fair” in May. These winners
were Sheyenne Bonnick Fryer with “Water Effect on
Plants,” Shenteia Fryer with “Squeaky Clean or Never
Seen,” and Celia Jarquin-Tapia with “Solids to Liquid.”
Nyla Edwards with “Dark vs. Light” was also an
Oakcrest winner.

Congratulations to Sheyenne Bonnick Fryer and
Shenteia Fryer who later received honorable mention
for their projects entered at the county “Kids for Sci-
ence Fair.”

STEM Fair Coordinator Shirley Evbuoma with winners
Shenteia Fryer, Sheyenne Bonnick Fryer and Celia Jarquin
Tapia.

Sam El-Amin, Mike Emery, Nancy Palmer, Shirley
Evbuoma, Sharita Lyle, Danny Coats

WWOA Judges (S.El-Amin, M.Emery, S.Lyle, D.Coats) with
winners Shenteia Fryer, Sheyenne Bonnick Fryer and Celia
Jarquin Tapia.



Summer  2010 • Ecoletter 19



Summer  2010 • Ecoletter20

—By Chip Wood , P.E., Ecoletter Staff

Situated approximately five miles due south of the
City of Hagerstown in Washington County, Mary-

land Correctional Institution (MCI) was opened in 1942.
It is currently considered as a medium security prison
for adult males. Actually, the MCI is one component of
a complex of several state institutions, including four
state prisons, one juvenile detention facility, and a
National Guard Armory. So in this respect, the WWTP
that serves MCI also serves as a regional plant for the
entire state facility complex. Since the late 1970s,
Maryland Environmental Service (MES), an independ-
ent State agency, has been designated to operate and
maintain the plant. O&M for the wastewater collection
system that feeds the plant is in the care of various
prison staff employees. Drinking water for the regional
complex is provided by the City of Hagerstown.

During the 1940s, the original wastewater treatment
scheme consisted of septic tanks with overboard dis-
charge. During the early 1970s, the MCI wastewater
treatment plant employed a trickling filter system fol-
lowed by gas chlorination. In 1983, the plant was
upgraded to employ a biotower for secondary treatment
together with primary and secondary clarification. The
1983 upgrade also added anaerobic digestion and
sludge drying beds. In 1995, the plant was upgraded to
its current dual-train BNR configuration. The anaerobic
digestion and sludge drying beds were abandoned and
replaced by lime stabilization and a belt filter press. Two
existing primary clarifiers were converted to secondary
clarifiers. The BNR process consists of a 4-stage Bar-
denpho system. Smaller upgrades since 1995 include
chemical addition for phosphorus removal, a second belt
filter press, and an Eimco ACE system for oxygen con-
trol in the Bardenpho aerobic zone. Currently, the plant
is undergoing engineering design to upgrade to ENR
effluent standards. Improvements will include denitrifica-
tion filters, UV disinfection, headworks rehabilitation,
plant water system upgrade, and clarifier covers.

Total population currently served by the plant
ranges from 10,000 to 12, 000 people, of which about
8,000 are incarcerated. Design Capacity of the plant is
1.6 mgd and Average Daily Flows are about 1.05 mgd.
So how does the influent waste stream from a prison
complex differ from and average Maryland community?
In one respect, the plant has very little I&I issues, i.e.,
at most 10 percent of the inflow. In another respect,

because grease traps are employed at all of the state
kitchens, the plant receives very little influent grease. In
third respect, the plant receives an astonishing quantity
and variety of trash, such as sweat shirts, bed sheets,
sneaker shoes, chunks of 2 x 4 boards, food wrapper
bags, etc. Average raw influent parameters in units of
mg/l include: BOD of 355, TSS of 290, Ammonia of 12,
Total Phosphorous of 5.8 and Alkalinity of 130.

Plant effluent quality is quite exceptional. NPDES
limits for BOD are 30 monthly and 40 weekly. Plant aver-
ages 2 to 3. Limits for Total Suspended Solids are 30 and
40, similar to BOD. Plant averages 6 to 8. Limits for total
phosphorus are 2 monthly and 3 weekly. Plant averages
0.2. Plant averages 2 to 2.5 for total nitrogen. (All effluent
parameters mentioned here are in mg/l units.)

Plant treatment process steps are as follows: Raw
influent undergoes bar screening, after which a so
called “Muffin Monster” shreds the trash, washes it and
ejects it into a bin. The plant must haul about 12 cubic
yards of trash out every week. After hydrated lime is
added to the liquid effluent for alkalinity control, the flow
goes on to an equalization basin. The basin is
equipped with four mixers and three variable speed
effluent pumps which are actuated by and an air bub-
bler level control system. The purpose of the variable
speed pumps is to provide a constant flowrate to the
downstream Bardenpho process. The next step is a
splitter box which allocates the flow to the two Barden-
pho process trains. First step in the Bardenpho process
is an anoxic tank which also receives internal recycle
flow (RAS) from the second Bardenpho stage, the BNR
reactor. The first stage anoxic tank employs a mechan-
ical mixer to effect a denitrification process.

Plant Profile: 
Maryland Correctional Institution WWTP

Anoxic Zone. First stage of Bardenpho process.



Summer  2010 • Ecoletter 21

Effluent from the first stage anoxic tank goes into
the Bardenpho BNR reactor tank which is a slender rec-
tangular tank with a dividing wall parallel to the long axis
of the tank and semi-circular guide vanes at each end
of the tank. The Bardenpho tanks are also called “Aer-
ation Carousels.” At the influent end of the tank, a
mechanical aerator brings air into the liquid and also
imparts a flow current to the tank contents. Thus the
tank contents travel in a continual circuitous path as
guided by the dividing wall and guide vanes. For oxygen
control, the liquid level in the tank is adjustable with an
effluent weir and the mixer speed can be adjusted.
Thus, the liquid in the Bardenpho reactor under goes
aeration treatment in a complete mix process as the liq-
uid stays in the continuous carousel motion around the
tank. Effluent from the Bardenpho reactor goes onto the
third stage which is an anoxic process. Also, a portion
of the effluent is recycled back to the first stage anoxic
tank (RAS). The internal Bardenpho recycle flow rate
ranges between three and four times the raw influent
flow rate. MLSS in the Bardenpho reactor is typically
about 3800 in the summer and 5000 in the winter. After
the liquid flow enters the third stage, or second anoxic

zone, it is subjected to mechanical mixing and then
flows to the fourth stage which is an aeration tank.

Nitrogen removal occurs thru a nitrification-denitrifi-
cation process. Ammonia in the raw wastewater first
passes thru the first anoxic zone and into the aeration
carousel where the ammonia is converted first to nitrite
and then to nitrate. The internal recycle pumps return a
portion of the nitrates back to the first anoxic zones
where denitrification occurs. Any nitrates that do not
return to the first anoxic zones are later denitrified in the

second anoxic zones (third stage of Bardenpho
process.) If any nitrogen gas is remaining, it is stripped
out in the fourth stage reaeration zone where fine bub-
ble diffusers are employed. Also, the reaeration process
increases the dissolved oxygen in the liquid.

Effluent from the fourth Bardenpho stage is then
sent on to a splitter box where the flow is diverted to
any combination of one to four secondary clarifiers.
However, immediately upstream of the secondary clar-
ifiers, liquid polyaluminum chloride (PAC) is added to
the liquid stream to bind the phosphorus to the

Second Anoxic Zone, Third stage of Bardenpho process.

Chlorine Contact Tank

Secondary Clarifier, showing covers over weirs for algae
control and liquid polyaluminum tank for phosphorus control
in background.

Bardenpho Carousel Reactor. Second stage of Bardenpho
process. Gravity sludge thickener is shown in left background.

Continued on page 22



Summer  2010 • Ecoletter22

biosolids. After secondary clarification, the liquid flows
to the chlorine contact tank. Chlorine gas mixed with
water is employed for disinfection. Effluent from the
chlorine contact tank receives an injection of sulfur
dioxide gas mixed with water to provide a dechlorina-
tion process. For the final and last step of the liquid

treatment process, the dechlorinated effluent is sent to
a cascade aerator and then is sent along for discharge
to Antietam Creek. The plant also has a post chlorine
contact tank blower to supply diffused air for summer
augmentation of dissolved oxygen.

Settled sludge from the secondary clarifiers is sent to
a gravity thickener and then on to an aerated holding
tank. Production of waste activated sludge (WAS) ranges
from 3,500 to 5,000 gallons per day. Overflow from the
gravity thickener is diverted to the head of the plant. From
the holding tank, the sludge goes on to the two belt filter
presses for dewatering. Dewatered sludge comes off the
presses at 18 per cent solids. Having excess sludge
process capability, the MCI plant accepts sludge from

several small treatment plants. Dewatered sludge is
mixed with lime in a pug mixer to provide a Class B lime
stabilization process. Stabilized sludge (biosolids) is
stored in a roofed building where it can be later loaded
into trucks for hauling out. Options for receiving the stabi-
lized biosolids include: land applying on the prison farm,
land applying at Washington County’s landfill, and paying
a contractor $35.00 per ton to haul the biosolids to Vir-
ginia for land applying. Last year, approximately 1800 wet
tons of biosolids were hauled out at 25 percent solids.

Two laboratories support the plant, one for process
control and one for effluent compliance. The compliance
lab is State certified and takes in laboratory work from

several other plants. The lab is staffed by an employee
who reports to the MES regional supervisor. Plant staff
includes seven operators and one Superintendent. The
plant is staffed for 16 hours per day. Alarm sensors at
the plant relay alarm signals to an auto-dialer that calls
up the plant operators. An onsite diesel generator pro-
vides emergency electrical power when needed.

The author would like to thank Plant Superintend-
ent, Brad Yeakle for his assistance in the preparation of
this article. Note: This article had to be submitted to the
MCI prison administration for their approval.

State Certified Compliance Laboratory

Two Belt Filter Presses

Equalization Basin At Head of Plant

Biosolids Storage Building. Lime Silo is in Background.

Plant Profile
Continued from page 21



Summer  2010 • Ecoletter 23

—By Floyd B. Johnson, 
Ecoletter Co-Editor

Imagine trying to write a bookwith the title “Water.” Where
do you start and where do you
finish with this enormous sub-
ject? Nevertheless, DC based

writer Steven Solomon has written such a book with
the subtitle, “The Epic Struggle for Wealth, Power and
Civilization.” Can that be a subtitle for anything?

This new book of 500 pages of text, 50 pages of
notes and a 13 page bibliography is loaded with infor-
mation and foresight, making him a sort of Al Gore for
water. Starting with how crop irrigation in Egypt,
Mesopotamia, the Indus valley and China allowed civi-
lizations to flourish over 5,000 years ago, Mr. Solomon
takes you all the way to the present and the future.

A thoughtful history of water, showing how it
shaped and defined the world we know, is presented in
an enriching manner. Many people are awed by the
great pyramids, but Mr. Solomon writing about the
1,100 mile Grand Canal that went into service during
the 7th century A.D. in China connecting the Yellow and
Yangtze rivers, puts the pyramids in a secondary place.
The canal not only helped advance the largest civiliza-
tion on earth, but this longest manmade waterway is
still in use. Three other canals were presented as world
changing. The Erie helped hasten the settlement of the
American west, the Suez opened up Far East trade
and the Panama greatly reduced shipping distances.

You will learn how water was responsible for further
advancing civilization with the first mechanical engine
when 1st century B.C. Romans developed vertical,
geared waterwheels. Even more important was the 18th
century invention of the steam engine which greatly
increased the use of mechanical power and ushered in
the Industrial Revolution. You are hard pressed to identify
something that changed life more than the steam engine.

Considerable information is given on dams. The first
dams built thousands of years ago provided for irrigation
and drinking, then a power function was added when
they fed waterwheels. Flood control came next until now
dams do all of that and also improve water quality and
offer recreation and fishing opportunities. Hoover Dam,
completed in 1936 began the modern dam building
period. It was more than twice as high as the highest
existing dam and produced more hydropower than any
other dam. Soon the Columbia River dams (Bonneville
and Grand Coulee) produced more power and became
important cogs in the war effort. By 1942 (Grand Coulee
went into service five days after Pearl Harbor) 92% of the
power generated by these two dams went towards World

War 2 related production. By the late 1980’s Columbia
River dams produced 40% of all US hydropower. The 40
years ending in 2000 have to be considered the golden
era of dam building. World reservoir capacity quadrupled,
water stored behind dams became 3-6 times more than
total river flow, hydropower doubled and food production
increased two and a half fold. China’s Three Gorges Dam
is nearing completion and will become the largest dam
and hydropower source with a capacity of 22,500 MW
(an order of magnitude larger than Hoover Dam). So
much water has been redistributed to cause a measure-
able wobble in the earth’s rotation.

Mr. Solomon shows how the present situation
should give us all pause. Twenty percent of the world’s
people lack sufficient clean water and 40% lack ade-
quate sanitation. On top of this, one third of the people
live in arid lands and half the world’s wetlands have dis-
appeared. Use of fossil water (water drawn from deep
aquifers that is non-renewable) has become extensive
in the Mid-East and the American West. This unsus-
tainable use will promote political unrest and drive up
the market cost of water. Sound familiar? If the 20th
century was for oil, then the 21st is for water. Water
exporting countries (sound familiar?) will export water
in virtual form. Virtual water is the amount of water
used to produce something—whether it is food or a
product. It’s one thing to be dependent on importing oil,
think about having to import food and water.

So what can be done? Plenty according to Mr.
Solomon. In arid lands water intensive crops should not
be grown. First off do not grow cotton in the desert. The
Soviets did and dried up the Aral Sea. How stupid can
you be? They got rid of one of the largest inland bodies
of water for something you can’t eat. Potatoes, wheat
and corn are good crops to grow in dry climates. Rice
and soybeans are not. Nor is beef which uses between
15,000 and 70,000 lbs of water to produce a pound of
food. By contrast, potatoes only require 500 to 1,500
lbs of water per pound of food. Another area is being
more efficient with water use. Micro-irrigation systems
employing drip techniques and tiny sprinklers plus lev-
eling of fields to provide better water distribution with